COMPREHENSIVE PLAN

ROCK HALL, MARYLAND

July 2011






RESOLUTION TO ADOPT THE UPDATED COMPREHENSIVE PLAN FOR ROCK HALL, MARYLAND
Number: 2011-02

Whereas the Mayor and Council of Rock Hall deemed it necessary to prepare a revised
Comprehensive Plan in order to have a principle document outlining the Towns direction, policy, and
actions regarding land use; and

Whereas, the provisions of Section 3.08 of Article 66B of the Annotated Code of Maryland directed
that the Comprehensive Plan be updated; and

Whereas, a Comprehensive Plan for Rock Hall, Maryland has been approved by the Rock Hall
Planning Commission on June 8, 2011.

Whereas the Mayor and Council wish to extend their thanks and appreciation to all those citizens of
[...]
these people are utilizing both pubic water and sewer services causing spikes in the
systems in summer months, weekends, and holidays. These inhabitants, along with a
substantive population of recreational boaters, account for a discrepancy between people
served by town water and sewer and MDP population statistics and growth projections.

Rock Hall expects a 30% increase to their town population by 2030; this increase in town
population does not reflect the accurate percent in the increase to users of the water
system as the Town provides services beyond its boundaries. This fact accounts for the
difference in percentage noted above and that number cited in the Kent County Water
Resources Element.

Table WRE-5: Water Demand Projections for 2030*

Population Households | Population | Household | Water Demand

2000 | 2030 | 2000 | 2030 | Change Change Current Future
Rock** 0.250
Hall 1,396 | 1,832 | 654 | 860 | 436 206 0.171 MGD MGD

*Source: ARRO Consulting, Inc.
**Projections based on County and State planning data. Future water demand based on 250 gpd per equivalent
dwelling unit. Water demand for future commercial and industrial uses is included in the projections.

The projected population in 2030 is anticipated to increase to 1,832 persons with the
number of households increasing to 860. Based on the current (2009) number of
households of 704, an increase of 156 households (80% of build out capacity) or 79,000
GPD of additional average day water demand is expected. It should be noted the Town
currently provides 18,000 GPD of water to the Village of Edesville in the County.

Table WRE-6: Methods for Estimating Unaccounted Water Usage*

Source Methods

Hydrant Flushing 1.Record the amount of time each hydrant is open and use pilot
tube to estimate flow rate. The total volume of water used
during the hydrant flushing is the product of the flow rate and
the flushing time.

2.Estimate volume used during hydrant flushing by reading the
system meter prior to and after flushing procedure. This
method is less accurate than No. 1 above and should only be
used during low demand periods.

57




Water Resources

Source Methods

Unmetered Filling of 1.Place a meter on the line used to fill the pool.
Swimming Pools 2.Calculate the volume of water the pool can hold. The pool

owner should contact the Town each time the pool is filled as
well as when additional water is used to “top-off” the pool.

Water Main Breaks

Determine the amount of water lost by reading the amount of
increased flow at the system meter during the period of break.

Sewer Main Cleaning

Determine volume of water stored in the sewer cleaning truck
and keep track of the number of times the truck is filled.

Broken or
Uncalibrated
Meters

Replace or repair all broken meters. Begin a meter calibrating
program and calibrate a certain percentage of meters each
year.

Fire Protection

Have the fire department notify the Town after each period of
water usage. The fire department should be able to inform the
Town of the length of time during which water was used. The
total volume of water can be estimated by reading the amount
of increased flow at the system meter during the period of
water usage.

Testing of Newly-
constructed Water
Mains

Calculate the volume of water the new water main can hold.
Require the contractor/developer to notify the Town each time
they fill a water main.

Cleaning of

Estimate the flow rate of the cleaning device and keep track of

Wastewater the amount of time it is in use.

Pumping Station

Unmetered 1.Place meters on these services.

Connections 2.Estimate usage based upon the number of people within each
household.

*Source: ARRO Consulting, Inc.

WASTEWATER TREATMENT

MINOR AND MAJOR WASTEWATER TREATMENT PLANTS

A major wastewater treatment plant is characterized by a design capacity of 500,000 gpd
or more. Rock Hall’s treatment facility is identified as a minor plant. Minor plants are
those which are designed to handle less than 500,000 gpd. Major facilities must meet
nutrient caps which are based on MDE 2020 flow projections. Nutrient caps are legally
enforceable aggregate mass load limits contained in a major plant’s discharge permit.
Nitrogen and phosphorus must be treated and must meet the caps. Minor plants must
report nutrient loadings in a Daily Monitoring Report (DMR) which is submitted to MDE
monthly. Minor plants are not required to treat nutrients or meet the caps set by the 2020
flow projections. Minor plants that propose any upgrades to their existing plant will be
required to meet the projected caps set by MDE.

58




Water Resources

All plants have nutrient caps which are set based on 2020 flow projections; however, only
major plants are required to treat these nutrients and to upgrade their facilities to meet
Enhanced Nutrient Removal (ENR) standards. ENR is a wastewater treatment technology
that is capable of reducing the nitrogen and phosphorus concentrations in wastewater
effluent to achieve permit limits equivalent to concentrations of no more than 4 milligrams
per liter total nitrogen and 0.3 milligrams per liter total phosphorus, as calculated on an
annually averaged basis. Bay Restoration Funding (the Flush Fee) is meant to assist with
the costs of upgrading major plants ENR capability.

TowN OF ROCK HALL WASTEWATER TREATMENT PLANT

Service Area

The Town of Rock Hall owns and operates a minor wastewater treatment facility that
serves the Town and two marinas located in the county. The Town further serves two
areas outside of town limits through an agreement with the Kent County Department of
Water and Wastewater to correct failing septic systems: Green Lane and Spring Cove. Also,
a 1996 upgrade to the Town system by the County Department of WWS provides sewerage
services to correct failing septic systems to the areas of Piney Neck, Skinner’s Neck, and
Wesley Chapel. The lines servicing these areas located outside of the Town limits are
owned and maintained by the county. The lines which serve the two marinas located in the
county are owned and maintained by the Town.

The Agreement provided the County with an average daily load allocation of 153,200 gpd
for 615 edus. The average daily flow in 2008 for these areas in the County was 52,150 GPD.
An additional 108 unused connections remain in the County. The Agreement also
stipulates the formula for determining the compensation the County would provide to the
Town for providing treatment for County development.

The system serves a total of 4,291 people and 1,716 connections (2,713 people with 1,085
connections within the Town limits and 1,578 people with 631 connections in the county).
The plant’s design capacity is 505,000 gpd with an average daily flow of 230,000 gpd. The
various treatment plant components are designed for 460,000 gpd. Biological Nutrient
Removal (BNR) will be required at such time that average daily flows equal or exceed
500,000 gpd. The average daily flows for the past 3 years have been 228,000 gpd. Service
area map is located at the end of the section.

Table WRE-7: Capacity Analysis*

Design capacity of plant 460,000 gpd
Inflow & Infiltration -less difference in 2002 & 2003 flows -113,000 gpd
Less last 3 year average -228,000 gpd

Less remaining allocation granted to County

(153,200 gpd - 52,150 gpd) -101,050 gpd
ini ' . 19,950 gpd or
Remaining capacity for Town property and annexations 72 taps @ 250 gpd /tap

*Source: ARRO Consulting, Inc.

59



Water Resources

The greatest variable in determining remaining capacity, is the quantity of inflow and
infiltration to reserve so the Town has some reasonable assurance they will not over
allocate taps beyond the limits of the plant’s ability to process and still meet permit limits.
This is a judgment decision and the 113,000 GPD reservation mentioned above is a very
conservative approach but one that is suggested by MDE. Once the plant reaches 80% of its
design capacity, a wastewater management capacity plan will be required by MDE, which
will include the reservation of inflow and infiltration as indicated above.

In order to meet the future additional demand of 79,000 GPD over the planning period, the
Town must increase the plant capacity, or reduce inflow and infiltration and/or renegotiate
its agreement with the County to reduce the Town’s commitment to the County. In order to
reduce inflow and infiltration, the Town should consider initiating an inflow and
infiltration reduction program. Once the inflow and infiltration reduction program is
implemented, the amount of reservation for inflow and infiltration would be reduced
commensurate with the actual reduction realized.

The Wastewater Treatment Plant

The Town’s wastewater treatment plant consists of an influent pump station, mechanically
cleaned bar screens, aerated grit chamber, a circular biological treatment unit followed by
clarifiers, sand filtration, ultraviolet disinfection, post aeration and effluent pumps.
Treated effluent is pumped to the discharge at Gray’ Inn Creek. Sludge is conveyed to an
aerobic digester followed by dewatering, onsite sludge storage with ultimate disposal to
farmland or the landfill. An alum feed system for phosphorus precipitation is available
immediately after the orbal biological treatment unit. The various treatment plant
components are designed for 480,000 GPD. The NPDES permit (MD0020303) provides
maximum loadings based on 505,000 GPD. Biological Nutrient Removal (BNR) will be
required at such time that average daily flows equal or exceed 500,000 GPD. The average
daily flows for the past three (3) years are 228,000 GPD. The Town’s sewer collection
system includes eight (8) pumping stations, typically wet well mounted suction lift stations
with emergency generators. The gravity collection system consists of 8-inch mains.

Table WRE-8: The existing NPDES permit provides the following maximum monthly
loading rates:

BOD5 130 1bs/day | 30 mg/]

TSS 130 lbs/day | 30 mg/]

TP 4.2 Ibs/day 1.0 mg/I1

Fecal Coliform 14 MPN/100 ml
DO 5.0 mg/1

pH 8.5-6.5

The existing treatment plant also contains a shellfish holding pond designed for six (6) days
of storage in the event of a hydraulic overload.

60



Water Resources

The plant is currently meeting permit limits with effluent phosphorus levels less than 1.0
mg/l and total nitrogen (not currently a permit limit) of 8.0 mg/I or less. The plant does,
however, have a history of fecal coliform violations due commonly to malfunctioning of the
UV system.

According to MDE figures, the Town of Rock Hall currently exceeds and is projected to
exceed nutrient loading rates. The current MDE analysis reveals the Town exceeds its
nutrient load capacity and the 2030 projection also reveals an overage. The limiting factor
is nitrogen. While currently not regulated by MDE, the Town reports these rates to the
state on a monthly basis. The Town will undertake a feasibility study to explore
operational or mechanical solutions to come into compliance with the annual loading rate.

Potential upgrades and/or expansion of this system may place the Town within the
parameters of meeting ENR technology. MDE projects that the plant’s design capacity may
place the Town in a position to upgrade and meet ENR technology. The Town and County
are currently in dialogue with MDE to explore plant options.

Edesville

The Kent County Commissioners own and the Department of Water and
Wastewater operates the wastewater treatment facility in the village of Edesville
serving approximately 250 people with 98 connections. The former Edesville
system has been abandoned and has been connected to the Town of Rock Hall.

Green Lane and Spring Cove/Allen’s Lane

There are approximately 340 people and 133 connections in the service area which
feed into the Rock Hall facility. The Green Lane and Spring Cove lines were installed
in 1996 to correct failing septic systems identified by the Kent County Department
of Environmental Health. The Allen’s Lane line was added in 2007 to correct failing
septic systems.

Piney Neck/Skinner’s Neck/Wesley Chapel

In 1996, this service area’s collection system was installed to correct a large number
of failing septic systems. The system consists of 61,000 feet of low pressure force
main, 16,000 feet of force main, three pump stations, and over 400 connections
serving over 1,000 people. The system is maintained and operated by the Kent
County Department of Water and Wastewater. The wastewater is treated by the
Rock Hall facility.

UNMET FUTURE DEMAND ON PUBLIC SYSTEMS

To serve projected growth, the Town will need to upgrade existing wastewater treatment
facilities and complete a feasibility study to determine best operational or maintenance
practices to meet both resident needs and nutrient caps. Extrapolating MDP growth
projections for the year 2030 give a population of 1832 people and 860 households.

61



Water Resources

These numbers are based on nutrient cap limits and MDP growth projections noted in
Table WRE-9 below. The critical component of Town’s development pattern is its people.
Again, not to be underestimated in comparing current services to growth projections is the
large Town population comprised of second home residents. This population is not tracked
by MDP, as this population is counted in its primary places of residency whether those
residences are Maryland, Delaware, Pennsylvania, Virginia, West Virginia, or Florida.
However, many of these people are utilizing both pubic water and sewer services causing
spikes in the systems in summer months, weekends, and holidays. These inhabitants, along
with a substantive population of recreational boaters, account for a discrepancy between
people served by Town water and sewer and MDP population statistics and growth
projections.

Table WRE-9: Projected Wastewater Service Demand for 2030

. Wastewater
Population Households Change Demand (MGD)
2000 2030 2000 | 2030 | Population | Household | Current | Future
| Rock Hall | 1,396 1,832 654 860 436 206 0.228 | 0.307

*Source: ARRO Consulting, Inc. based on the MDP data. Water demand for future commercial and industrial uses
is included in the projections.

This projection reveals a potential deficiency in service. Also to be considered when
assessing demands on public wastewater service is the Town’s second home population.
Projections should attempt to anticipate a transition in use from seasonal to full time as
second homes become retirement homes. This transition will surely have an impact on
flow and nutrient readings.

Table WRE-10: Estimated Households on Sewer and Septic Systems*

Households | Households Momiesitliz)
Watershed . Acres on
on Sewer on Septic .
Septic
Lower Chester, 2002 1,575 510 13
Lower Chester, 2030 1,869 526 34

* Source: MDP Land Use Change Analysis

NONPOINT SOURCE ASSESSMENT

The population of the Chesapeake Bay area is increasing and expanding through the
process of low density development. For example, between 1990 and 2000, Bay population
climbed by 8%, but impervious cover climbed by 41% and turf cover has climbed by nearly
80% (Stormwater Consortium, 2007). As land is transformed from forests to general
development and agricultural land, the volume of stormwater runoff will increase. This can
result in erosion and flooding of adjacent land. The transformation has contributed
additional nutrient and sediment loading to the local water bodies degrading the health of
the water system and resulting in pollution and eutrophication of the Chesapeake Bay.
Stormwater regulations have been developed to protect the water resources of Maryland,
including the Chesapeake Bay, from the effect of development.

62



Water Resources

STORMWATER POLICIES

The Town of Rock Hall is not required by MDE to submit NPDES stormwater permits. The
Town has implemented its Stormwater Management Ordinance. The Town ordinance
encourages responsible growth and protects the health of the Chesapeake Bay. The Town
promotes the use of non-structural stormwater BMPs over structural BMPs. The Town also

encourages and regulates residential and